

Intestinal Crohn's disease: management

AUTHOR:

Brazilian Society of Coloproctology; Colégio Brasileiro de Cirurgia Digestiva; Brazilian Society of Pathology; Brazilian College of Radiology

FINAL DRAFT:

February 28 2008

PARTICIPANTS

Angelina Habr-Gama, Carlos Thadeu Schimidt Cerski, José Paulo Teixeira Moreira, Nelson Márcio G. Caserta, Olival Oliveira Júnior, Sérgio Eduardo Alonso Araújo

DEGREES OF RECOMMENDATION AND EVIDENCE STRENGTH:

- A:** Experimental or observational studies of better consistency.
- B:** Experimental or observational studies of lesser consistency.
- C:** Case reports (non-controlled studies).
- D:** Opinion without critical evaluation, based on consensus, and on physiological or animal models studies.

CONCEPT AND EPIDEMIOLOGY

Crohn's disease is a chronic inflammatory process of unknown etiology affecting the gastrointestinal tract, uni- or multifocal, of variable severity, transmural¹, and it is not curable by clinical or surgical treatment (C)^{2,3} (D). The small and large intestines are affected more often. Perianal manifestations can be seen in more than 50% of the patients¹ (C). Associated or isolated extraintestinal manifestations can occur, affecting the skin, joints, eyes, liver, and urinary tract more commonly⁴ (B)⁵ (D). The disease affects individuals of any age, but the diagnosis is more common in the second or third decades⁶ (D).

DIAGNOSIS

The diagnosis of Crohn's disease results of the analysis of clinical (anamnesis, and complete physical and proctologic exams), endoscopic, radiologic, laboratorial, and histological data² (D). Clinical manifestations are more commonly of an inflammatory, obstructive, and/or fistulizing nature, which carry greater or lower prognostic value⁷ (D). Symptoms of chronic diarrhea, abdominal pain, weight loss, and rectal bleeding direct the anamnesis. Clinical signs include malnutrition, cutaneous-mucous parlor, pain, abdominal mass, and distension or fistulization into the abdominal wall. Proctologic exam can be positive for

anal fissure(s), edematous anal **plicomas**, fistulae, and cellulitis or abscesses and can, initially, be isolated, as well as extraintestinal manifestations¹ (C)² (D).

Toxic and acute colon dilation (toxic megacolon) is an acute and severe, but uncommon presentation⁸ (B). The presentation of diarrhea requires differential diagnosis with infectious colitis (viral or bacterial) and protozoal bowel disorders. Acute ileitis requires differential diagnosis with acute appendicitis. The differential diagnosis of Crohn's disease includes ulcerative rectocolitis⁹ (B). In up 20% of the cases, once current available investigative resources are exhausted, a diagnosis is not possible, being classified as undetermined colitis¹⁰ (D). The diagnosis of intestinal Crohn's disease also requires the differential diagnosis with other enterocolitis (ischemic, actinic, or antibiotic-induced) and with irritable bowel disease⁶ (D).

The most common extraintestinal manifestations are directly related to the inflammatory bowel process, and they can affect the skin (erythema nodosum and gangrenous pyoderma), peripheral (arthritis) or axial (ankylosing spondylitis and sacroiliitis) joints, eyes (conjunctivitis and uveitis), and liver (primary sclerosing cholangitis). Cholecystolithiasis and nephrolithiasis can also result from malabsorption¹ (C).

Contrast-enhanced exams (intestinal transit, barium enema, and double contrast study) are necessary to confirm the location and extent, as well as diagnosis, of complications. Barium-enhanced exams should not be performed in acutely ill patients or those who require hospitalization. Ultra-sound of the abdomen and computerized tomography (CT) should be performed, preferentially, during crisis or exacerbations, in the presence of abdominal mass, or suspected abscess. Besides, those exams are useful in the evaluation of abdominal and pelvic complications. They can be useful in preoperative planning and also to guide punctures. Magnetic resonance imaging (MRI) can be used in patients who are allergic to iodinated contrast and in gravidas, and it seem to make a difference in the evaluation of anorectal disease in some studies. High-resolution MRI has good accuracy in detecting anal fistulae in Crohn's diseases, providing important information for preoperative planning of recurring fistulae¹¹ (B). X-Rays of the abdomen should be performed to evaluate patients with acute abdomen or suspicion of toxic megacolon^{12,13} (D).

Colonoscopy is used to confirm the clinical suspicion of Crohn's disease and to obtain biopsies. Endoscopy is more sensitive than contrast-enhanced exams regarding extension of the disease. When a strong suspicion of coli-

tis exists and sigmoidoscopy or barium enema findings are negative, colonoscopy with multiple biopsies can determine the presence and severity of colon inflammation, as well as to allow the visualization of the mucosa of the terminal ileus. Colonoscopy with biopsy is also effective in the differential diagnosis between Crohn's colitis and ulcerative rectocolitis, as well as in the evaluation of other forms of colitis (actinic, ischemic, and microscopic)¹⁴ (C)¹⁵ (D). Even though endoscopic evaluation is not related with disease activity¹⁵ (D), colonoscopy evaluation of intestinal anastomosis can be related with the possibility of recurrence after surgical treatment¹⁰ (D). Histological studies of biopsies obtained by colonoscopy allows diagnostic proof, differential diagnosis between Crohn's colitis and ulcerative rectocolitis, as well as the diagnosis of dysplasia and cancer in cases of long-standing colitis¹⁵ (D).

MEASURING DISEASE ACTIVITY

Measuring the activity in Crohn's disease can be difficult due to different location patterns, as well as the presence of complications⁶ (D). A standard indicator of disease activity does not exist. Somewhat objective parameters, such as suspension of corticotherapy or activity without surgical indication, can be used⁶ (D). Differentiation between activity and remission can be done by the Crohn's Disease Activity Index (CDAI), detailed in Chart 1.

The disease is considered in remission when the CDAI is below 150; mild to moderate, when the CDAI is between 150 and 219; moderate to severe, when the CDAI is between 220 and 450; and severe or fulminating, when the CDAI is above 450.

TREATMENT

Treatment is not indicated for asymptomatic patients or those in remission and who never underwent surgical treatment⁶ (D). Recommendations for clinical or surgical intervention result from location of the disease, severity, response to prior drug therapy, and diagnosis of complications. The initial objective of clinical treatment is to induce remission. Patients in remission should be considered for

maintenance treatment. Symptomatic patients and those undergoing corticotherapy or with fever, vomiting, abdominal pain, or suspected bowel obstruction or malnutrition should be hospitalized⁶ (D).

Surgical treatment of Crohn's disease by resection or enteroplasty is indicated for complications and when clinical intractability of refractory disease is indentified. For patients with perianal disease, drainage of abscesses is indicated, as well as fistulotomy or drainage seton in more symptomatic cases. Proctectomy is indicated for cases of severe suppuration associated with severe proctitis and anal incontinence¹ (C).

ENTERITIS AND ILEOCECAL INVOLVEMENT

Ileal or ileocecal disease should be treated by the administration of oral aminosalicilate (mesalazine, 3 to 4 g/day)¹⁶⁻¹⁸ (A). Ileocecal disease can be treated with oral sulfasalazine, 1 to 4 g/day¹⁹ (A). Alternatively, oral ciprofloxacin, 1 g/day, can be used for at least 6 weeks, and ideally from 3 months to 1 year²⁰ (A). For patients with ileocecal disease who do not respond to aminosalicylates, treatment with oral metronidazole, 10 to 20 mg/kg, can be offered for a maximum of 4 months²¹ (A) to try to postpone the introduction of corticotherapy. Evidence indicates that the combination of ciprofloxacin and metronidazole can produce results superior than each drug alone²² (B).

For patients with little or no response after the initial therapy with aminosalicylates (or alternatively, antibiotics), corticotherapy should be instituted with oral prednisone, 40 to 60 mg/day¹⁹ (A). Oral budesonide, 9 mg/day, can be used instead of prednisone²³ (A).

Immunosuppressive therapy in Crohn's disease is indicated in patients dependent on corticosteroids or those refractory to corticotherapy. Oral azathioprine and 6-mercaptopurine are used in doses of 2 to 2.5 mg/kg/day and 1 to 1.5 mg/kg/day, respectively. Their effectiveness in inducing remission has been proven; however, they should be used for at least 4 months to classify the response²⁴ (A). There is no recommendation on the duration of treatment. The use of immunosuppressors requires some experience, and leukocyte count should be done at the end of the first

Chart 1.

Crohn's Disease Activity Index	
Number of liquid stools (daily for 7 days)	x 2
Abdominal pain (none = 0, mild = 1, moderate = 2, severe = 3)	x 5
Sense of well-being (well = 0, slightly below par = 1, poor = 2, very poor = 4, terrible = 4)	x 7
Number of complications (arthritis/arthralgia, iritis/uveitis, erythema nodosum/pyoderma gangrenosum, aphthous stomatitis, anal fissure/fistula or abscess, fever > 37.8° C)	x 20
Taking diphenoxylate or loperamide (no = 0, yes = 1)	x 30
Abdominal mass (no = 0, questionable = 1, present = 5)	x 10
Hematocrit (males: 47 – HT%, females: 42 – Ht%)	x 6
Weight (1 – weight / standard weight x 100). Add or subtract according to the sign	x 1
Total	

week of treatment to detect hematologic toxicity of mercaptopurine metabolites. Complete blood count and liver function tests should be done every 45 days, in the beginning of treatment, and later every 3 months.

Biologic therapy with infliximab has been approved by the FDA (Food and Drug Administration) for induction and maintenance of remission in patients with Crohn's disease, with moderate to severe activity, who had inadequate response to conventional therapy. In three doses of 5 mg/kg, it is effective in inducing remission²⁵ (A), and also the dose of 5 mg/kg every 8 weeks, for maintenance²⁶ (A).

COLITIS

Clinical treatment should be initiated with oral sulfasalazine, 1 to 4 g/day. Oral mesalazine, in the dose of 1 to 4 g/day, should be used in cases of sulfasalazine intolerance²⁷ (B). For individuals who do not respond to aminosalicylates, oral prednisone, 20 to 60 mg/day, should be added¹⁹ (A). In association with immunosuppressors, infliximab, three doses of 5 mg/kg, is effective for inducing remission²⁵ (A) and, for maintenance, 5 mg/kg every 8 weeks²⁸ (A).

MAINTENANCE THERAPY

Indication of maintenance therapy in Crohn's disease should be determined case by case. Maintenance therapy seems specially indicated in patients whose remission required corticotherapy, those who evolved with early symptomatic relapse after induction of remission, and also for those who underwent surgical treatment²⁹ (B). For individuals with chronically active, steroid-dependent, or steroid refractory Crohn's disease, azathioprine (oral, 2 to 2.5 mg/kg/day) or 6-mercaptopurine (oral, 1 to 1.5 mg/kg/day), without aminosalicylates, is beneficial after corticotherapy-induced remission³⁰ (A). Evidence indicates the efficacy of oral sulfasalazine or mesalazine, in doses higher than 3.0 g/day, in preventing relapses after ileocolic resection³¹ (A).

PERIANAL DISEASE

Anorectal abscess is treated by surgical drainage. Patients with **plicomas**, anal fissures, or fistulae with little suppuration, should undergo clinical treatment¹ (C). Oral metronidazole, 20 mg/kg/day, divided in two doses, is indicated in the presence of fistulae, with a response rate higher than 90%. Duration of treatment with metronidazole should not be higher than 4 weeks²¹ (A). Alternatively, oral ciprofloxacin, 1 g/day, can be used for at least 6 weeks, and ideally between 3 months and 1 year²¹ (A). Oral prednisone, 20 to 60 mg/day, is indicated in case of little response to antibiotics, and it should be associated with them¹⁹ (A). To decrease the dose of prednisone or to discontinue corticotherapy, azathioprine (oral, 2 to 2.5 mg/kg/day) or 6-mercaptopurine (oral, 1 to 1.5 mg/kg/day), results in healing of fistulae and symptomatic improvement, which is superior to placebo, and it can be used in association with antibiotic

therapy. At least three months of treatment are required to evaluate response³³ (A).

In patients with little or no response to antibiotics, corticosteroids, and immunosuppressors, intravenous infliximab, 5 mg/kg, after two and six weeks (three doses) produces benefits when compared to placebo, with a mean duration of three months³² (A). Maintenance is achieved with a dose of 5 mg/kg every eight weeks and, if failure is observed, 10 mg/kg is effective²⁸ (A).

REFERENCES

- Teixeira, MG. Tratamento cirúrgico da doença de Crohn [Tese de livre-docência]. São Paulo: Faculdade de Medicina, Universidade de São Paulo; 2000.
- Fiocchi C. Inflammatory bowel disease: etiology and pathogenesis. *Gastroenterology* 1998; 115:182-205.
- Hanauer SB. Inflammatory bowel disease. *N Engl J Med* 1996; 334:841-8.
- Langholz E, Munkholm P, Krasilnikoff PA, Binder V. Inflammatory bowel diseases with onset in childhood. Clinical features, morbidity, and mortality in a regional cohort. *Scand J Gastroenterol* 1997; 32:139-47.
- Kirschner BS. Differences in the management of inflammatory bowel disease in children and adolescents compared to adults. *Neth J Med* 1998; 53:S13-8.
- Hanauer SB, Sandborn W; Practice Parameters Committee of the American College of Gastroenterology. Management of Crohn's disease in adults. *Am J Gastroenterol* 2001; 96:635-43.
- Sachar DB, Andrews HA, Farmer RG, Pallone F, Pena AS, Prantera C, *et al*. Proposed classification of patient subgroups in Crohn's disease. *Gastroenterol Intl* 1992; 5:141-54.
- Moum B, Ekobom A, Vatn MH, Aadland E, Sauar J, Lygren I, *et al*. Clinical course during the 1st year after diagnosis in ulcerative colitis and Crohn's disease. Results of a large, prospective population-based study in southeastern Norway, 1990-93. *Scand J Gastroenterol* 1997; 32:1005-12.
- Lapidus A, Bernell O, Hellers G, Löfberg R. Clinical course of colorectal Crohn's disease: a 35-year follow-up study of 507 patients. *Gastroenterology* 1998; 114:1151-60.
- Price AB. Overlap in the spectrum of nonspecific inflammatory bowel disease: "colitis indeterminate". *J Clin Pathol* 1978; 31:567-77.
- Present DH, Korelitz BI, Wisch N, Glass JL, Sachar DB, Pasternack BS. Treatment of Crohn's disease with 6-mercaptopurine. A long-term, randomized, double-blind study. *N Engl J Med* 1980; 302:981-7.
- Scotiniotis I, Rubesin SE, Ginsberg GG. Imaging modalities in inflammatory bowel disease. *Gastroenterol Clin North Am* 1999; 28:391-421.
- Kidd R, Mezwa DG, Ralls PW, Balfe DM, Bree RL, DiSantis DJ, *et al*. Imaging recommendations for patients with newly suspected Crohn's disease, and in patients with known Crohn's disease and acute exacerbation or suspected complications. American College of Radiology. ACR Appropriateness Criteria. *Radiology* 2000; 215(Suppl.):181-92.
- Alves PRA. Contribuição do estudo colonoscópico nas doenças inflamatórias do cólon. Análise dos índices histológicos e imunohistoquímicos [Tese de Doutorado]. São Paulo: Faculdade de Medicina da Universidade de São Paulo; 1990. 104p.
- American Society for Gastrointestinal Endoscopy. The role of colonoscopy in the management of patients with inflammatory bowel disease. *Gastrointest Endosc* 1998; 48:689-90.
- Singleton JW, Hanauer SB, Gitnick GL, Peppercorn MA, Robinson MG, Wruble LD, *et al*. Mesalamine capsules for the treatment of active Crohn's disease: results of a 16-week trial. Pentasa Crohn's Disease Study Group. *Gastroenterology* 1993; 104:1293-301.
- Tremaine WJ, Schroeder KW, Harrison JM, Zinsmeister AR. A randomized, double-blind, placebo-controlled trial of the oral mesalamine (5-ASA) preparation, Asacol, in the treatment of symptomatic Crohn's colitis and ileocolitis. *J Clin Gastroenterol* 1994; 19:278-82.

18. Prantero C, Cottone M, Pallone F, Annese V, Franzè A, Cerutti R, *et al.* Mesalamine in the treatment of mild to moderate active Crohn's ileitis: results of a randomized, multicenter trial. *Gastroenterology* 1999; 116:521-6.
19. Summers RW, Switz DM, Sessions JT Jr, Beckett JM, Best WR, Kern F Jr, *et al.* National Cooperative Crohn's Disease Study: results of drug treatment. *Gastroenterology* 1979; 77:847-69.
20. Colombel JF, Lémann M, Cassagnou M, Bouhnik Y, Duclos B, Dupas JL, *et al.* A controlled trial comparing ciprofloxacin with mesalazine for the treatment of active Crohn's disease. Groupe d'Etudes Thérapeutiques des Affections Inflammatoires Digestives (GETAID). *Am J Gastroenterol* 1999; 94:674-8.
21. Sutherland L, Singleton J, Sessions J, Hanauer S, Krawitt E, Rankin G, *et al.* Double blind, placebo controlled trial of metronidazole in Crohn's disease. *Gut* 1991; 32:1071-5.
22. Prantero C, Berto E, Scribano ML, Falasco G. Use of antibiotics in the treatment of active Crohn's disease: experience with metronidazole and ciprofloxacin. *Ital J Gastroenterol Hepatol* 1998; 30:602-6.
23. Greenberg GR, Feagan BG, Martin F, Sutherland LR, Thomson AB, Williams CN, *et al.* Oral budesonide for active Crohn's disease. Canadian Inflammatory Bowel Disease Study Group. *N Engl J Med* 1994; 331:836-41.
24. Pearson DC, May GR, Fick GH, Sutherland LR. Azathioprine and 6-mercaptopurine in Crohn disease. A metaanalysis. *Ann Intern Med* 1995; 123:132-42.
25. Targan SR, Hanauer SB, Van Deventer SJ, Mayer L, Present DH, Braakman T, *et al.* A short-term study of chimeric monoclonal antibody cA2 to tumor necrosis factor alpha for Crohn's disease. Crohn's Disease cA2 Study Group. *N Engl J Med* 1997; 337: 1029-35.
26. Hanauer SB, Feagan BG, Lichtenstein GR, Mayer LF, Schreiber S, Colombel JF, *et al.* Maintenance infliximab for Crohn's disease: the ACCENT I randomised trial. *Lancet* 2002; 359:1541-9.
27. Ursing B, Alm T, Barany F, Bergelin I, Ganrot-Norlin K, Hoevels J, *et al.* A comparative study of metronidazole and sulfasalazine for active Crohn's disease: the cooperative Crohn's disease study in Sweden. II. Result. *Gastroenterology* 1982; 83:550-62.
28. Sands BE, Anderson FH, Bernstein CN, Chey WY, Feagan BG, Fedorak RN, *et al.* Infliximab maintenance therapy for fistulizing Crohn's disease. *N Engl J Med* 2004; 350:876-85.
29. Munkholm P, Langholz E, Davidsen M, Binder V. Frequency of glucocorticoid resistance and dependency in Crohn's disease. *Gut* 1994; 35:360-2.
30. Biancone L, Tosti C, Fina D, Fantini M, De Nigris F, Geremia A, *et al.* Maintenance treatment of Crohn's disease. *Aliment Pharmacol Ther* 2003; 17(Suppl 2):31-7.
31. Pearson DC, May GR, Fick G, Sutherland LR. Azathioprine for maintaining remission of Crohn's disease. *Cochrane Database Syst Rev* 2000; (2):CD000067.
32. Present DH, Rutgeerts P, Targan S, Hanauer SB, Mayer L, van Hogezand RA, *et al.* Infliximab for the treatment of fistulas in patients with Crohn's disease. *N Engl J Med* 1999; 340:1398-405.
33. Jakobovits J, Schuster MM. Metronidazole therapy for Crohn's disease and associated fistulae. *Am J Gastroenterol* 1984; 79:533-40